
 

 

City of St. Joseph, Missouri 
 

Facilities Plan 
 
 
 
 

Technical Memorandum No. TM-WW-2 
 

Eastside Wastewater 
Service Assessment 

 
 
 

 
 
 
 

By 
 

 
 
 

Work Order No. 09-001 
B&V Project 163509 

 
 

January 8, 2010 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc i 1/8/2010 
B&V PN 163509 

Table of Contents 
1.0 Executive Summary .................................................................................................1 

2.0 Purpose of Study ......................................................................................................6 

3.0 Eastside Flow Projections ........................................................................................7 
[...]
included in the projections to allow for additional industrial growth within the existing service area. 

2. Future industrial flow from the service area extensions was approximated to be equivalent to that from 
the existing service area. 

 

As shown in Table 1, the projected 2030 annual average residential, commercial, 

and industrial flow for the existing service area and the service area extensions is 

5.30 mgd.  This projected annual average flow was rounded up, resulting in the 

recommendation that all proposed alternatives to process Eastside flows provide 6 mgd 

(average flow) of capacity to serve the proposed Eastside service area through planning 

year 2030.  For economic purposes and to allow better matching of facilities to growth, 

construction of alternatives should be phased with the initial phase consisting of facilities 

for 4 mgd of annual average flow.  For new Eastside WPF alternatives, two 2 mgd liquid 

treatment trains would be provided initially.  As areas within the watershed are sewered 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 9 1/8/2010 
B&V PN 163509 

and development continues, an additional 2 mgd of capacity would be constructed to 

meet the Year 2030 total average design capacity of 6 mgd. 

The conveyance system and preliminary treatment facilities at the WPF must be 

sized to handle peak hour flows.  A planning level estimate of peak hour flow from the 

Eastside area is projected to be four times the annual average flow or 24 mgd.  This 

estimate of the peak flow is based on a review of the historical pumping records at the 

Faraon Street Pump Station.  The historical data indicate a ratio of peak hour to annual 

average flow of 3.8.  This ratio falls within a range that would be expected based on 

literature and other Black & Veatch projects for a separate wastewater collection system 

of this size.  This ratio is conservative with respect to the guidelines presented in the 

Missouri Department of Natural Resources (MDNR) Design Guide; these guidelines 

would result in a peaking factor of less than three for the Eastside service area.  For the 

purposes of this evaluation, the peaking factor has been rounded to four and used to 

approximate peak flows coming to a future Eastside WPF or pump station.  This 4 to 1 

peak to average flow ratio is within the range of existing flow monitoring data presented 

in the April 2006 East Side Sanitary Sewer Flow and Rainfall Analysis performed by 

Bartlett & West. 

The basis for the projected 2030 Eastside flows is documented in more detail in 

the interim memorandum Eastside Water Protection Facility Design Flows, dated August 

27, 2009, given in Appendix A.  This information will also be incorporated within the 

Facilities Plan in TM-WW-1 – Existing Conveyance and Water Protection Facility 

Assessment. 

 

3.3 Eastside Conveyance Capacity Determination 
As described in Section 3.2, wastewater treatment facilities are typically evaluated 

and sized based on the population and flow projections within a 20-year planning 

horizon.  Due to the significant costs and pipeline right-of-way requirements, conveyance 

system infrastructure is typically sized to provide capacity over an extended planning 

horizon, often considering the “ultimate” build-out potential of the service area.  If 

computer modeling is not performed to predict the “ultimate” capacity required for a new 

conveyance system, area-based unit flow values can be used to predict peak flows. 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 10 1/8/2010 
B&V PN 163509 

Typical unit flow values for these types of analyses vary widely depending on 

location and type of land development.  The interim memorandum, Eastside Conveyance 

Sizing Basis, dated August 27, 2009, provides a summary of various unit flows 

considered.  Included in that summary is an ultimate build-out design curve used by 

Johnson County Wastewater in Johnson County, Kansas.  The results of this analysis and 

discussions with Black & Veatch infrastructure planning personnel suggests the Johnson 

County, Kansas basis is considered a reasonable, conservative estimate of ultimate build-

out for new growth areas in the Midwest.  This build-out design curve, shown in 

Figure 2, estimates ultimate peak flow by applying a sliding scale between 0.013 to 0.020 

cubic feet per second per acre (cfs/acre) based on the accumulated upstream tributary 

area. 

 

Figure 2
Johnson County, KS Build-out Design Curve

0.010

0.012

0.014

0.016

0.018

0.020

0.022

0 500 1,000 1,500 2,000 2,500

Tributary Area (acres)

D
es

ig
n 

Fl
ow

 R
at

e 
(c

fs
/a

cr
e)

 
 

Since much of the area within the proposed Eastside service area is currently 

undeveloped, providing infrastructure in the initial phase of construction to meet the full 

ultimate build-out seems overly aggressive.  It is recommended that one pipeline be 

constructed to provide one-half of the ultimate design capacity for the Eastside service 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 11 1/8/2010 
B&V PN 163509 

area.  Utilizing one-half of the ultimate design basis shown in Figure 2 provides a good 

balance between sizing the system to provide adequate capacity to meet the needs of the 

future while limiting investment in infrastructure that is currently unnecessary.  If future 

growth occurs to the extent predicted by the full build-out approach, parallel interceptor 

sewers could be constructed to provide this additional capacity. 

Further detail on the basis for sizing the conveyance system is included in the 

interim memorandum, Eastside Conveyance Sizing Basis, included in Appendix A of this 

technical memorandum. 
 

4.0 Process Technology Alternatives 
Alternatives considered for wastewater service on the Eastside include 

construction of a new WPF in the Eastside area.  This section presents the wastewater 

treatment process alternatives considered for the Eastside WPF and provides a treatment 

process recommendation for the proposed new facility.  Siting locations, conveyance 

system development, and alternatives other than new treatment facilities for processing 

Eastside flows are presented later in this memorandum. 

 

4.1 Anticipated Regulatory Requirements 
A new WPF located in the Eastside area would discharge to either the One 

Hundred and Two (102) River or the Platte River.  It has been Black & Veatch’s 

experience that more restrictive discharge limits may be applied to a new facility 

discharge, such as that for the proposed Eastside WPF, in order to limit the degradation 

of the receiving stream.  The 102 and Platte Rivers are smaller than the Missouri River; it 

is anticipated that discharge limits into either of these rivers would be lower than those 

established for flows into the Missouri River.  For the process technology evaluation, the 

following anticipated permit limits were assumed:  5 mg/L biochemical oxygen demand 

(BOD), 5 mg/L suspended solids, 10 mg/L total nitrogen, and 1 mg/L total phosphorus. 

 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 12 1/8/2010 
B&V PN 163509 

4.2 Wastewater Process Development 
Three liquid process alternatives for the proposed Eastside WPF were developed.  

Influent flows and loads for the new facility were developed for the Eastside service area 

as summarized in Table 2. 

 

Table 2 
Eastside WPF Design Flows and Loads 

Parameter Average Max Month Peak Hour 
Flow, mgd 6.0 9.2 24.0 
Total Suspended Solids, ppd 8,000 10,400 -- 
Biochemical Oxygen Demand, ppd 8,000 10,400 -- 
Ammonia Nitrogen, ppd 800 880 -- 
Total Kjeldahl Nitrogen, ppd 800 880 -- 
Total Phosphorus, ppd 200 220 -- 
mgd – million gallons per day ppd – pounds per day 

 

The liquid treatment options evaluated are:  1) biological nutrient removal (BNR) 

with filtration, 2) membrane bioreactors (MBR), and 3) wetland treatment and disposal.  

The BNR and MBR options were designed to send thickened waste activated sludge 

(TWAS) in tanker trucks (4 percent total solids) to the existing Missouri River WPF for 

solids processing.  The following sections indicate the process alternatives considered in 

more detail.  The selection of the recommended treatment process will be presented as an 

independent evaluation from the siting assessment.  The total cost of the recommended 

alternative, including site, conveyance, and treatment will be presented later in this 

memorandum. 

 

4.2.1 Biological Nutrient Removal with Filtration Process 
The first process configuration considered uses a BNR process with filtration to 

meet BOD and nutrient goals followed by disinfection and reaeration.  The basic flow 

configuration is shown in Figure 3. 

 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 13 1/8/2010 
B&V PN 163509 

Raw 
Influent

Influent 
Pump 
Station

Screening/ 
Grit Removal

Aeration 
Basin

Clarifiers Filtration UV
Disinfection

Equalization WAS 
to Main 
WWTP

To
Outfall

Reaeration

 

Figure 3 – Schematic of Biological Nutrient Removal with Filtration 

 

The proposed process configuration of the aeration basin consists of anaerobic 

and anoxic zones at the front of the process train for phosphorus removal and 

denitrification.  Nitrified mixed liquor at the end of the oxic zone is recycled to the 

anoxic zone for denitrification.  The anaerobic zone at the front of the basin provides an 

environment that causes the release of phosphorus which is taken up at the front of the 

oxic zone in biological phosphorus removal.  Figure 4 shows a flow schematic of the 

aeration basin zones. 

 

Aeration 
Basin 
Influent

WAS

AN AX OX

de
-O

X

To 
Filtration

 
Figure 4 – Aeration Basin Schematic for Biological Nutrient Removal 

with Filtration 

 

The BNR with filtration process would consist of: 

• Preliminary Treatment:  Influent Screens, Grit Removal, Flow Equalization 

• Secondary Treatment:  BNR Basins, Secondary Clarifiers, Blower Building 

• Tertiary Treatment:  Cloth Disk Filters 

AN = Anaerobic Zone 
AX  = Anoxic Zone 
OX = Oxic Zone 
de-OX = de-Oxic Zone 

WAS to 
Existing WPF 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 14 1/8/2010 
B&V PN 163509 

• Disinfection:  UV Disinfection 

• Reaeration:  Cascade Aerator 

 

Peak hourly flow to the WPF would be 24 mgd from the conveyance system and 

through the preliminary treatment at the WPF.  The WPF design is based on two times 

the average flow, or 12 mgd, passing through the process trains during peak events.  The 

remainder of the peak flow would be diverted to a flow equalization basin to prevent high 

peaking factors from impacting the biological process of the liquid process trains.  Peak 

flows greater than two times the average through the WPF would both reduce the 

performance of the biological system and require significantly larger secondary facilities.  

The flow equalization basin was sized for two back-to-back 12 hour duration storms, 

resulting in a volume of 12 MG.  Table 3 summarizes the facilities required for the BNR 

with filtration process. 

 

Table 3 
BNR with Filtration Process – Design Criteria 

Facilities Number Value, Each 
Screens 3 

(2 duty, 1 standby) 
12.0 mgd 

Grit Removal Basins 2 12.0 mgd 
Equalization Basin 1 12.0 MG 
Influent Pumps 5 

(4 duty, 1 standby) 
6.0 mgd 

Activated Sludge Basin 3  
     Anaerobic Volume  0.08 MG 
     Anoxic Volume  0.38 MG 
     Oxic Volume  1.83 MG 
     Total Volume  2.29 MG 
Nitrified Recycle Pumps 3 

(3 duty) 
6.0 mgd 

Anoxic Recycle Pumps 3 
(3 duty) 

2.0 mgd 

Blowers 4 
(3 duty, 1 standby) 

3,090 scfm 

Secondary Clarifiers 3 90 ft diameter 
RAS Pumps 4 

(3 duty, 1 standby) 
3.1 mgd 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 15 1/8/2010 
B&V PN 163509 

Table 3 
BNR with Filtration Process – Design Criteria 

Facilities Number Value, Each 
WAS Pumps 2 

(1 duty, 1 standby) 
500 gpm 

Disc Filters 4 
(3 duty, 1 standby) 

10 discs/filter 

UV Disinfection 2 Banks/Channel 15 mJ/cm2 
Cascade Aerator 1 8 steps 

 

4.2.2 Membrane Bioreactor Process 
The second process configuration considered uses MBRs for biological treatment.  

The overall plant schematic is very similar to the BNR process.  MBRs eliminate the 

clarification and filtration steps required by the BNR with filtration configuration.  

Figure 5 provides a conceptual schematic of this process configuration. 

 

Raw 
Influent

Influent 
Pump 
Station

Screening/ 
Grit Removal

Aeration 
Basin

MBR UV
Disinfection

To
Outfall

Equalization WAS 
to Existing 
WPF

Fine 
Screens Reaeration

 
 

Figure 5 – Schematic of Membrane Bioreactor 

 

Several unique process considerations need to be addressed in the MBR design.  

Since solids accumulate in the membrane zone, a solids recycle stream is normally 

directed to the process influent, which serves as the return activated sludge (RAS).  

However, the concentrated mixed liquor in the membrane zone will have a high dissolved 

oxygen concentration of 5 to 7 mg/L due to the aggressive aeration required to agitate the 

membranes to minimize fouling.  To avoid returning dissolved oxygen to the anaerobic or 

anoxic zones, this mixed liquor will be returned to the oxic zone.  An internal recycle 

from the de-oxic zone would be directed to the anoxic zones.  Finally, anoxic mixed 

liquor would be recycled to the anaerobic zones.  Figure 6 shows a flow schematic of the 

aeration basin zones. 

WAS to Existing 
WPF 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 16 1/8/2010 
B&V PN 163509 

 

Aeration
Basin
Influent

WAS

AN AX OX

MBR

de
-O

X Aeration
Basin
Influent

 
Figure 6 – Aeration Basin Schematic for Membrane Bioreactor 

 

The MBR process would consist of: 

• Preliminary Treatment:  Influent Screens, Grit Removal, Flow Equalization, 

Fine Screens 

• Secondary Treatment:  BNR Basins, MBR, Blower Building 

• Disinfection:  UV Disinfection 

• Reaeration:  Cascade Aerator 

 

Peak flow defines the number of membranes required; therefore, a greater amount 

of flow equalization would be provided for the membrane bioreactor alternative to 

prevent membrane costs from increasing significantly.  The design is based on 1.5 times 

the average flow, or 9 mgd, passing through the process trains during peak events with 

the remainder of flow sent to the flow equalization basin.  The flow equalization basin is 

sized for two back-to-back 12 hour duration storms resulting in a volume of 15 MG.  

Table 4 summarizes the required facilities for the MBR process. 

 

AN = Anaerobic Zone 
AX  = Anoxic Zone 
OX = Oxic Zone 
de-OX = de-Oxic Zone 

Membrane 
Permeate 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 17 1/8/2010 
B&V PN 163509 

Table 4 
MBR Process – Design Criteria 

Facilities Number Value, Each 
Screens 3 

(2 duty, 1 standby) 
12.0 mgd 

Grit Removal 2 12.0 mgd 
Equalization Basin 1 15.0 MG 
Influent Pumps  5 

(4 duty, 1 standby) 
6.0 mgd 

Fine Screens 3 
(2 duty, 1 standby) 

4.5 mgd 

Activated Sludge Basin 3  
     Anaerobic Volume  0.08 MG 
     Anoxic Volume  0.27 MG 
     Oxic Volume  0.55MG 
     MBR Basin  0.15 MG 
     Total Volume  1.05 MG 
Nitrified Recycle Pumps 3 

(3 duty) 
6.0 mgd 

Anoxic Recycle Pumps 3 
(3 duty) 

2.0 mgd 

Blowers 4 
(3 duty, 1 standby) 

1,090 scfm 

Membrane Bioreactor 6 Trains 10 modules/train 
RAS Pumps 4 

(3 duty, 1 standby) 
12.0 mgd 

WAS Pumps 2 
(1 duty, 1 standby) 

153 gpm 

UV Disinfection 2 15 mJ/cm2 
Cascade Aerator 1 8 steps 

 

4.2.3 Wetlands Treatment System Process 
The final process configuration considered use of wetlands treatment in place of 

BNR with filtration.  This process relies on a natural system (vegetation and land) to 

assimilate carbon, phosphorus, and nitrogen within the vegetation.  To meet the effluent 

phosphorus and bacteria (E. coli) limits, filtration and disinfection will be required 

following wetland treatment.  Figure 7 provides a conceptual schematic of this process. 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 18 1/8/2010 
B&V PN 163509 

Raw 
Influent

Influent 
Pump 
Station

Screening/ 
Grit Removal

Filtration UV
Disinfection

Wetland 
Treatment

To
Outfall

Reaeration

 
Figure 7 – Schematic of Wetlands Treatment System 

 

The wetlands treatment system process would consist of: 

• Preliminary Treatment:  Influent Screens, Grit Removal, Flow Equalization 

• Wetland Treatment:  Land Application 

• Tertiary Treatment:  Cloth Disk Filters 

• Disinfection:  UV Disinfection 

• Reaeration:  Cascade Aerator 

 

Wetlands treatment is a simple process; however, this simplicity comes at the cost 

of lack of process control of treatment and a lack of proven ability to meet the goal 

effluent requirements.  In addition, the vast amount of land required for this system is 

prohibitive from both a space and cost standpoint.  Following wetland treatment, the 

effluent must still be filtered and disinfected prior to discharge.  Table 5 summarizes the 

facilities required for the wetlands treatment process. 

 

Table 5 
Wetlands Treatment Process – Design Criteria 

Facilities Number Value, Each 
Screens 3 

(2 duty, 1 standby) 
12.0 mgd 

Grit Removal 2 12.0 mgd 
Flow Equalization 1 540 MG 
Wetlands  990 acres 
Disc Filters 4 

(3 duty, 1 standby) 
12 discs/filter 

UV Disinfection 2 15 mJ/cm2 
Cascade Aerator 1 8 steps 
 



Black & Veatch Corporation Technical Memorandum No. TM-WW-2 
Facilities Plan Eastside Wastewater Service Assessment 
 

TM-WW-2_Final.doc 19 1/8/2010 
B&V PN 163509 

As shown in Table 5, approximately 990 acres of land are required for the 

wetlands processes alone; the overall footprint of the facility is likely to be over 1,000 

acres.  At a cost of $12,500 per acre provided by the City, the cost of land alone, without 

buffer, for this approach is $12.5 million.  A primary purpose of considering a new 

Eastside WPF is to promote economic development.  The footprint of this treatment 

alternative would remove a great deal of developable land from the Eastside service area.  

Additionally, it would likely be difficult to acquire this much contiguous property.  Due 

to the nature of the treatment process, public access from the entire facility would need to 

be restricted and a large buffer would likely need to be procured, resulting in even greater 

space and land acquisition requirements. 

As the natural process is highly dependent on temperature, it slows significantly 

during winter.  This approach would require enough flow equalization to store the 

average flow for approximately three months when the natural process would not be 

adequate to treat the flow, resulting in the need for 540 MG of flow equalization.  

Construction of this volume of flow equalization is also extremely costly and space 

prohibitive. 

Due to the reasons presented, utilization of a wetlands system for treatment of the 

Eastside flows is not considered a viable treatment approach.  Therefore, the wetlands 

treatment system will not be considered for further evaluation or costing. 